9.1001-9.11302 B FUEL 9.1001—9.11302

CODE PART : pac o PER CODE PARTY PER
‘ NO. NO. DESCRIPTION AND' MODELS CAR NO. NO. DESCRIPTION AND MODELS CAR
CARBURETOR CARBURETOR—Continued
9.100} CARBURETOR ASSEMBLY - 9.1034 BRACE - AIR CLEANER
377734 2000-10-2100-30 v . + & 4 ¢ 4 40 0. . 1 373035 1951-2000-01-10-11-2100-01-11-%0 . . . . . 1
377735 1951-2001-11-2101-11 . . . . . . + + « . . 1
377736 2003-06-2103-06-26 . . . . . . . . 1 9.1035 BRACKET - AIR CLEANER AND SILENCER SUPPORT
6658 Connector, inlet, (50.725) 1951- 2000 01— 377960 2003-06-2103-06-26 « + « . v 4 . 4 4. . 1
10-11-2100-01-03-06-11-26-30 . S | 5506 Lockwasher 3/8 (50.220) 2003-06-2103-06-
5504 Lockwasher /16 (50.200) 1951—2001—11—03— 26 . 0 e e e e e e e e e e e e 1
06-2101- 05-06-11 6 . it e e e 4 7006 Nut 3/8-24 (50.100) 2003-06-2103-06-26. 1
7006 Nut 3/8-24, stud, (50, 100) 2000-10-2100- 5666  Stud 3/8 x 1-13/3%2, to cylinder head,
o 2 (50.090) 200306 . . . .« . 4 . . . 1
7005 Nut 5/16-24, stud, ¢50.100) 1951-2001-11-
03-06-2101-03-06-11-26 . . . . . . . . 41 9.106 COVER - AUTOMATIC CHOKE MANIFOLD HEAT
348503 Stud 3/8, to manifold, (50.090) 2000-10- CHAMBER
2100-30 . . e .2 333301 2000-10 4 v b v e e h e e e e e e e 1
300427 Stud 5/ 16, to manifold, (50.090) 1951— 335192 2001-11 & v v i e e e e e e e e e e 1
2001-11-2100-11 . . ¢ o v 00 e e . 4] - 341629 2003-06 . v v v e e e e e e e e e e e 1
364748 Stud 3/8, long, to manifold, (50.090) 333343 Screw, 2000- 05—06—10 ........... 2
2003-06-2103-06-26 . . . . . . . . . . 2 5870 Screw, 2001-11 . . . . . . . .. .. .. 2
300427 Stud 3/8, short, to manifold, (50.090)
2003-06-2103-06-26 . . « « « v 4 . o« s 2 9.109 TUBE ASSEMBLY - AUTOMATIC CHOKE
6781 Soacer 3/8, manifold stud, (50.200) 2003- 373952 1951 v v v v e e e e e e e e e e e 1
06-2103-06-26 + v v v ¢ ¢ v v v o0 o 1 378154 not used with manifold having heat chamber
i 3 cover, 2000-10-2100-30 . . . . . . . . . 1
¢ 382406 used with manifold having heat chamber cover,
9.1002 REPAIR KIT : 2000-10 . v 0 v . e e e e e e e e e e 1
‘ 379698 2000-10-2100-30 .« v v v v 4 e o o o o . 1 373952 not used with manifold having heat chamber
373113 1951-2001-11-2101—11 * s s & 3 s v » s a » '1 Co‘,er' 2001_11_2101_11 ......... 1
379699 2003-06-2103-06-26 . . . . . . . . .. .. 1 382407 wused with manifold having heat chamber
' cover, 2001-11 « v v v v 4 v 4 b . oe . 1
378703 not used with manifold having heat chamber
e S LT oy e e :
371155 1951-2001-11-2101-11 . . . . . . . ce o1 378516 “020‘;:‘:“ e manifold having heat chamber .
362594 2003-06-2103-06-26 . . . .+« - . e ! 382408 used with manifold having heat chamber
cover, 2003-06 . . . . . e e e e e e 1
9.1016  GASKET - CARBURETOR TO MANIFOLD 320456 Unlon nut, 1951-2000-01-03-06-10-11-2100~
362257 2000-10-2100-30 . . & ¢« v ¢ e v e v e e e 2 01-03-06-11-26-30 . . . . . . . . .. 1
338267 1951-2001-11-2101-11 . . . . . . . . . .. 2 320457 Union steeve, 1951-2000-01-032-06-10-11-
341592 lower, 2003-06-2103-06-26 . « v « . . . . 1 2100-01-03-06-11-26-30 . . . . . . . . 1
348465 upper, 2003-06-2103%-06-26 . . . . . e 1
9.1115 SHIELD ASSEMBLY - HEAT
378405 2003-06-2103-06-26 . . . . . . . . . . . . 1
9.102 AIR CLEANER ASSEMBLY
377233 std., 2000-10-2100-30 . . . . . . I | 9.113 INSULATOR
377232 oil bath, 2000-10-2100-30 . . . .+ « . . . 1 302645 1951-2001-11-2101-11 . . . . . . . . . . . 1
367338 std., 1951-2001-11-2101-11 . . . . . . . . 1 341593 2003-06-2103-06-26 . « « « v v 4 v 0 o . . 1
373849 oil bath, 1951-2001-11-2101-11 . . . . . . 1 ,
377698 2003-06-2103-06-26 . . v . 4 v . v 0w . . 1 9.1130 SPRING - CARBURETOR RETR'ACTING
6061 Screw 5/16-18 x 7/8 (50.003) 1951-2000- 395286 used with Electromatic clutch, 2100 . . . 1
01-10-11-2100-01-11-30 . . . . . . . . 1
3909 Washer 5/16 (50.200) 1951-2000-01-10-11- 9.11301 BRACKET -~ CARBURETOR RETRACTING SPRING
2100-01-11-30 . . .+ ¢ ¢ o 0w e o. . 1 395288 used with Electromatic clutch, 2100 . . . 1
358499 Grommet (50.940) 1951—2000 01-10-11-2100-
01-11-30 ¢ & 4 v ¢ v v 0 e e e e e 1 | 9.11302 PIN - CARBURETOR RETRACTING SPRING
358511 Insulation (50.925) 1951-2000—01—10—11— 395287 wused with Electromatic clutch, 2100 . . . 1
‘ 2100-01-11-30 . . . . . . 1 5935 Lockwasher #10 (50.230) 2100 . . . . . 1
358520 Spacer. 1951-2000-01-10-11- 2100 01- 11 30 1 7003 Nut #10-32 (%0.003) 2100 . . . . . .. 1




40D WOLIWNBYYD WILWYD B

OQonOm hh@ﬂ&n 8L6€6E - PLEE6SE ueget 0L6£6€ B896£6E  L96£6€

ogetes : areser
9965 6€
n L 8 €
anmn cl6c6¢ $96c6C  €O6C6E  19666E
o. ‘ ‘ — L]
\ \
€06E6€ IvGR6E 6RGE6C DLGEEE LE6E6E CEEL6E Nn%mn, B26C6T 926C6L GIEE6E CT6CEC 2266E 206E6E LI6CEE  OIGE6E  HI6EEE CIEEEE  POEBLES mmwmmm 168E6E 068€6E  639%6E
r A
I 2 9€6£6€ - 89.8 906€6£ 106€6€ §96%6€  .88€6€
3 2 0
: <.
. O o
$88€6¢ 088€6S 8/BE6E o868 .
198568 £98¢ee 628€6€ azesee || viee6€  1Be6E ‘meoyoq usayl 355y uy 22p1d puw i0q 298£6€ S9BE6E  29BE6E _wmnmn 096€6€ BGBEEE LSHEEE 9SBEGE
. _ _ @ '] 0 n k m ~mRd }391200 Y304 LW neRWIN ISP ‘ ﬂ 3 A
103 210y UMOYS J1W Sjang . g ‘
: v _ : ‘ WLON

Sreees £reE6S ovetee £28%6C 12886¢
gCBEEE  PEBE6E  26BTeE Onwnmm

Y in

8IBL6E  SIBL6EE

.
h N b =

8reLee vtBE6L eveeee 6£8¢6E 141950 -CEBLEE  ICBE6E 620C6L LIBLGE 92BEEE S2OLEE H2ULEE 226E6€ ozptes

Ju@ G Te] (FF TTeT a7

[o11:39 2

CARBURETOR WAI-530-8 - 2000-i0-2100-30




9.1131 FUEL 9.1131
CODE PaST DESCRIPTION AND MODELS o | SCoE PAST DESCRIPTION . AND MODELS e
9.1131 DETAILS OF CARBURETOR NO. 377734 393887 Spring retainer (62-35) . . ... .. .. 1
{CARTER NO. WIA~530~8) 393888 Switch strainer retainer ring (63—43) 1
2000-10-2100-30 393889 Ball retainer ring (63-45) . . . . . A |
393800 Body flange & switch assembly, (1-318S). . 1 393890 Thermostat housing retainer (63-48) 3
393803 Flange gasket - 1_1/4'“ S.A.E. (1a-17) . . 1 393891 Plung'el' & rod &ssembly (64-558) ----- 1
395804 Throttle valve (2-101) « « « v o o o « . . 1 %3894 Metering rod - standard (75-535) . . . . . 1
393806 Throttle shaft & lever assembly (3-447S) . 1 ;ggggg ':Z:i:i:g ro: - one s%ze lean (75-536) 1
393809 Air horn & piston housing assembly (6-3455) 1 393901 Fl g rod - two size lean (75-537) . . 1
393810 Air horn & climatic control assembly 390 ange stud lockwasher (86-15) . . . . . . 2
(6-4495) + + . .+ . . e Ce 1 393904 Terminal lockwasher (86-37). . 2
393815 Choker valve (7-124) « + . . . . . . 1 393906 Coil housing attaching screw (101-26) . . 3
393818 Low speed jet assembly (11-1658) . . . . . 1 393907 Throttle shaft arm clamp screw (101-28) . 1
393820 Vacuum spark passage rivet plug (11B-12) . 1 393913 ChOker lever clamp screw (101-78) 1
393821 Starterator passage rivet plug (115-26) . 1 393914 Fast idle cam screw (101-81) . . . . . .. 1
393822 Nozule passage rivet plug (11B-41) . 1 393916 Switch terminal screw (101-109) . . . . . 2
303823 Vacuum spark passage rivet plug (11B-42) . 1 393917 Terminal cap attaching screw (101-112) . . 1
393824 Rivet plug (115-79). « o v v v v v v o v ™ 5 393982 Throttle lever adjusting screw (101-120) . 1
393825 Idle port rivet plug (11B-108) . . . . . . 1 393922 Piston housing screw & washer assembly
392826 Idle plug & gasket assembly (11B-117S) . 1 C1101-1438) . .. L 1
393827 Ball retainer plug & gasket assembly 393923 Body flange screw & washer assembly
(11811081 + v b o B ) (101-147S) + v v v v v v e e e 2
393829 Passage plug & gasket assembly (118—1275) 2 393925 B?Hl cover screw & washer assembly(101-148S)5
393831 Nozzle retainer plug (115-141) . . . . . . 1 393926 Air born screw & washer assembly (101-151S) 2
393833 Nozzle (12-270) & v v v v oo v v v v v o 1 393928 Flange stud nut (1054-13) . . . . . . . .2
393836 Choke pistor lever, link & shaft assembly 393932 Throtile shaft arm & screw assembly
(14-2225) & v v e e e e e (114-425) - . . . v v v v e e e e e e e 1
293839 Choker lever, screw & link assembly 393933 Throttle connector rod (115-41) . . . . . 1
(14-2985) v o v v v e e e e e L1 393936 Bl!l (116-13) & & v v v v v i e e e . 2
393840 Strainer nut & 9.°k°t assembly (15—358) 1 393937 Switch ball (116—19) ........... 1
393842 Needle seat & plug gasket (20-22) 3 393938 Pgmp-connector Pink (117-58) . . . . . .. 1
393843 Metering rod jet & plug gasket (20-26) . . 3 393939 Piston link & spring assembly (117-66S) . 1
397844 Bowl.strainer gasket (20-35) . . . . . oo 1 393941 Dust cover (118-28) . . ... .. ... . 1
393845 Nozzle gasket (20-45) . . . . . . . . . . 1 393943 Metering rod jet & gasket assembly .1015"
393848 Float, & lever assembly (21-70S) . . . . . 1 (Arill 120-158) .. L 1
3938w Float lever pin (24_15) e e e e e e, 1 393946 Air horn gasket (121-51) ......... 1
393852 Needle & seat assembly (25-425) . . . .. 1 393950 Bowl cover gasket (121-58) . . . . . ... 1
393854 Bowl strainer gauze (30-14) . . .. . . . 1 393946 Body flange gasket (121-72) . . ... .. 1
393855 Piston housing strainer (30-23) . . . . . 1 393952 Coil housing gasket (121-74) . . . . . .. 1
3938% Pump strainer (30-34) . . . . ...... 1 393953 Metering rod disk (129-15) . . . . . . .. 1
393857 Switch strainer (30-%36) . . . . . . . . . 1 393958 Return sprlng'wnsher (136-53) . . . . .. 1
393858 Idle adjustment screw (30A-39) . . . . . . 1 3939%9 B?Wl coyer & strainer assembly (146-88S) . 1
393860 Valve attaching screw (39-10) . . . . . . 4 393961 Cn°¥e piston pin (150-62) . . . ... .. 1
393861 Pump jet (48-61) o v « v v o v . . 1 393963 Anti-percolator pin (150-92) . . . . .. . 1
393862 Switch plunger (49-128) . . . . . . . . 1 393964 Pin spring (150A-10) . . . . . . .. . .. 3
393865 Pump operating lever & countershaft 393966 Switch contact spring shim (.018") (153-11) 1
assembly (53A-2118) .« & v v v v v . . . 1 393967 Switch contact spring shim (.006") (153-12) 1
393867 Pump arm & collar assembly (53A-213S) 1 393968 Choke piston (160—35) .......... 1
393870 Adjustment screw spring (61-57) . . . . . 1 393970 Vacuum piston & pin assembly (160-67S) . . 1
393871 Metering rod spring (61-75) . . . . . . . 1 393971 Thermostatic coil & housing assembly
393874 Connector rod spring (61-128) . . . . . . 1 (1701(-643) ............... 1
393876 Plunger spring (61-143) e 1 393973 Terminal cap hold-down clip (172-12) . . . 1
393878 Pump spring (61-171) « « o + v o v v . . . 1 393974 Cable clip (172-19) . . . .. ... ... 1
393879 Rocker arm spring (61-188) . . + . . . . . 1 393976 Switeh guide block (181-87) . . . . . . . 1
393880 Switch contact spring (61-194) . . . . . . 1 393977 FasF idle cam & pin assembly (181-1058) . 1
393883 Switch return spring (61-209) . . . . . . 1 393979 Anli-percolator cap & rocker arm assembly
393885 Pump operating lever spring (61-228) . . . 1 . (1§4—18$) ............... 1
393881 Vacuum piston spring (61-233) . . . . . . 1 393980 Terminal cap assembly (184-208) . . . . . 1
393981 Starter switch unit (192-110) . . . . . . 1




d¥0 WOLIUNGYYI HIALHYD B

OB686E RL6L6E mhmnmn 21656¢ 69686€ momnmn oconmn Nwmnmn

‘ __ \.wmnmn vﬁmnMn _wmnmn

9.6£68 £.606€

€68

PEL6E o6

o26E6E gl686¢

ObeL6L efecee VE6L6E 1C606E OLBE6E 626868 L26€6F P26E6E STEE6E 616€6€

g@%@mmhbh_np_@.ngp

BG6L6E 9T6EBE HSELEE 20606E 156€6€ 6PEEEE Lv6L6E

| c © ©O
- y~ . " :
2 w, MR, seces mm%mn .
B 5

oI6R6e o oiesee 90656¢ »0656¢E 206¢6¢
216868 I6E6E Z6T6E 116865 GOBEEE 906¢65 O%6E gogcec

o B68¢6¢
m S68¢6T

t.mn% 2/8¢6¢€
nhmnmn gmnmn 898¢6¢ 998¢6S

10§ 10y wmoys si¥ sizvd YYION

@ Y 2J)J° O\ I ~ & m s e 3 O m %7 E ermilg,

Y9BEEE  €9BL6E 29826F 09BCEL EGOEEL JCATGE 9G8L6E GSBC6E QEC6E  €UBCBE  ISBE6E

VEBE6E  20BLGE  ICMOGC OCOL6E 62006C 6I8L6E o1egee

] n h@ mw_ _
/ n«onmn,vuwnmn Z29068  12656E

8 5§ & O
[st]

[34:4°04 1pBEEE OPBEEC GPBCEE YPBLEE 2PBLEE 1PBLEE OVBE6E BEBL6E 1£8C6E

@ o @ Ot & 3 ||-HBIG

e

CARBURETOR WDO0-512-S - 1951-2001-11-2101-11




9.1132 FUEL 9.1132
CODE PART . ; . PER CODE PART PER
NO. NO. DESCRIPTION AND MODELS CAR NO. NO. DESCRIPTION AND MODELS CAR
9.1132 DETAILS OF CARBURETOR NO. 377735
(CARTER NO. WDO-512-S) 393898 Metering rod - 1 size lean (75-519) 2
1951-2001«11-2100~1 i 393900 Metering rod - 2 sizes lean (75-520) . . . 2
393801 Body flange and switch assembly (1-3723) . 1 393902 Flange stud lockwasher (86-12) . . ... 3
392805 Throttle valve (2—103) ..... " 2 393903 Body flange attaching screw lockwasher
393807 Throttle shaft and lever assembly (5r454S) 1 (B6-17)¢ wev v v v 4 v v o 4 v b e e 1
393811 Air horn and climatic control assembly 393904 Switch terminal lockwasher (86-37) . . . . 2
(6-368S) v v v o v o v v v e e e 1 393905 Clamp screw (101-10) . . . . . . . . . . . 1
393813 Air horn and pump jet assembly (6- 3825) 1 392906 Coil housing attaching screw (101-26) 2
293816 Choker valve (7-113) . . . . . . . .. . . 1 393908 Trip lever attaching screw (101-65) 1
292819 Low speed jet assembly (11-163S) . . . . . 2 397909 Throttle centering screw (101-69) o1
393821 Body flange rivet plug (11B-26) . . . . . 2 393910 Fast idle arm attaching screw {101-70) . . 1
393822 Pump discharge rivet plug (11B-41) . . . i 393911 Throttle valve attaching screw (101-73) 4
392824 Rivet plug (11B-79) . . . 4 v ¢« v « « « 5 392912 Throttle shaft arm attaching screw (101-74) 1
393825 1dle port rivet plug (11B-108) . . . . . . 2 393915 Fast idle adjustment screw (101-84) 1
393829 Nozzle passage plug (11B-127S) . . . . . . 2 392916 Switch terminal screw (101-109) . . . . . 2
393830 Rivet plug (11B-134) . . . . . . . ce e 2 393917 Terminal cap attaching screw (101-112) . . 1
293831 Nozzle retainer plug (11B-141) . . . . . . 2 393918 Throttle lever adjustment screw (101-121). 1
393832 By-pass bleeder screw plug (11B-159) . . 2 393919 Body fiange attaching screw (101-124) 1
393834 Nozzle (12-262) o = v v v @ v e v v o 4 . 2 393920 Air horn attaching screw (special)(101-128) 1
393837 Choker piston lever, link & shaft assembly 393925 Bowl cover attaching screw & washer assembly
(1422580 v v v v v v e e e e e e e 1 (101-1483) . . . . . . ... oL 6
392838 Choker trip lever (14-249) . . . . . . . . 1 393924 Body flange attaching screw & washer
393840 Strainer nut and gasket assembly (15-355). 1 assembly (101-149S8) . . . . . . .. .. 4
393841 Pump check needle (17-50) . . « . . . . . 1 393927 -Air horn attaching.screw and washer assembly
393842 Needle seat gasket (20-22) . . . . . . .. 1 (101-150S) & ¢« v v v v 4 v e e e e e . 2
393844 Bowl strainer gasket (20-35) . . . . . . . 1 393929 Flange stud. nut (105A-11). . . . . . . . . 3
393845 Nozzle gasket (20-45) . . . . . . . . . . 2 393930 Anti-percclator arm and screw assembly
393846 Metering rod jet gasket (20-54) . . . . . 2 (111-285) ¢ v v v v v v e e e e e e e 1
393847 1dle passage gasket (20-5%) . . . . . .. 3 392931 Throttle shaft arm (114-39) . . . . . .. 1
393849 Float and lever assembly (21-64S) 1 392934 Throttle connector rod (115-66) . . . . . 1
393851 Float lever pin (24-24) . . . . . .. .. 1 393936 Ball (116-13) .+ o v o v v v v v o v w . 1
393853 Needle and seat assembly (25-98S) 1 393937 Switch ball (116-19) . . . . . . . . . . . 1
293854 Bowl cover strainer gauze (30-14) 1 393938 ‘Pump arm link (117-58) . . « . « « + . . . 1
393855 Piston housing strainer (%0-23) . ... . 1 293940 Fast idle connector link (117-78) . . . . 1
293856 Pump strainer (30-34) . . . . .. .. .. 1 393942 Dust cover {118-33) . . . . . . . . . . . 1
392857 Switch strainer (30-36) . . . . . . ... 1 393944 Metering rod jet & pasket assembly(120-125S)2
293859 Idle adjustment screw (30A-41) . . . . . . 2 393947 Body flange gasket (121-43) . . . . ... 1
393860 Valve attaching screw {39-10) . . . . . . 2 393949 Air horn gasket (121-61) . . . . . . . .. 1
393862 Switch plunger (49-128) . . . . . . . . . 1 393951 Bowl cover gasket (121-63) . . . . .. AR,
393863 Anti-percolator valve plug assembly 393952 Coil housing gasket (121-74) . . . . . . . 1
(49A-18S) . . v v v v v i i s e e . 2 393954 Metering rod disk (129-12) . . . . . . . . 2
393864 Fast idle arm, pin and screw assembly 393955 Choker shaft washer (136-34) . . . . . . . 1
(B3A-127S) + v v vt e e e e e e 1 393956 Connector rod washer (136-27) . . . . .. 1
393866 Pump operating lever & countershaft 393957 Throttle shaft washer (136-38) . . . . . . 1
assembly (53A-164S) . . . . . . . . s 1 393958 Return spring washer (136-53 . . . . . . . 1
293868 Pump arm and collar assembly (53A-216S) 1 393960 Bowl cover and strainer assembly (146- 1083) 1
393870 Adjustment screw lock ‘spring (61-57) . . 2 393961 Choke piston pin (150-62) . . . . . . . . 1
393872 Metering rod spring (61-120) . . . . . . . 1 393962 Metering rod pin {150-81) . . . . . . . . 1
393873 Connector link spring (61-123) . . . . . . 1 393964 Pin spring (150A-10) . . . . . . . . . .. 5
393875 Fast idle arm spring (61-142) . . . . . . 1 393965 Countershaft pin spring (150A-14) . . . . 1
393876 Plunger spring (61-143) . . . . . P | 393965 Switch centact spring shim (.018) (153111 1
393877 Pump arm spring (61-151) . . . . . . . . . 1 393967 Switck contact spring shim (.006) (153-12) 1
393878 Pump spring (61-171) . . . . . e e e 1 393968 Choke piston (160-35) . . . . .. .. .. 1
393880 Switch contact spring (61-194) . . . . . . 1 393969 Vacuum piston & link assembly (160-585) . 1
393882 Vacuum piston spring (61-199). . . . . . . 1 393972 Thermostatic coil & housing assembly
393883 Switch return spring (61-209) . . . .. . 1 (170M-648) ¢« v v v v v v e e e e e .. 1
393886 Fast idle cam spring (61-229) . . . . . . 1 393973 Hold-down clip (terminal cap) (172-12} . . 1
393888 Switch strainer retainer ring (63-43) 1 393975 Cable clip (172-18) . . . . . . . . . .. i
393889 Ball retainer ring (63-45) . . . . . . . . 1 393978 Fast idle cam assembly (181-1108) . . . . 1
393890 Housing retainer (63-48) . . . . . .. . . 2 393976 Switch guide block (181-87) . . . .. . . 1
393892 Pump plunger and rod assembly (64-71S) . . 1 392980 Terminal cap assembly (184-20S) . . . . . 1
393895 Metering rod - standard (75-451) . . . . . 2 393981 Carter starter switch wnit (192-110) . . . 1




880D HOL3HNBYYI H3INYD §

LY6E6E

SBEE6E £68F6S
»BEE6E

B

&

m_mm

0B6E6E BL6€6€ 99,6668 5.6%6C

§96L6E LI6L6E GI6E6E 296€6€

PI6EEL 196868

3%%..@00@0@—

#mew £98¢6¢ ﬂ
0 3
I m&\ m

NI T e TR

seszee 2CBC6E  IE8E6E  OEBLEE

GZBE6E PIBLER  22BREL

09656¢€ BGEEEE LGELEE SSECEE PCOEEE  296€6E 156268 6p6Les

o@@@

[ _]

£86£6¢ 626L6e ve6ses 126€68 6I6£6E 216€0¢ sleges 0l6£6¢€ 806£6¢ POGEEE  206L6€

0g686e 126868 S26E6E ozetee 816¢6¢ 9l6£6¢ 2i6868 606L6€ wOmnmn €06£6€

cEecLiilt )t geveco

8.6t6L SI8C6E
‘mo[sq uwoayh sy =t #3114 puv 109 ommnmn 948%6¢ !.mnmn thnmn mwmnmm 998¢ 6L

NN o | m 8o T+TUz & ome

iv8g6e SHeL6e 2veeer
mn _mwnmm 608E6E 9veLeE vvecer I¥BE6L OPBEEE BEBEEE

808¢6¢

CARBURETOR WDO-531-5 - 2003-06-2103-06-26




9.1133 . FUEL 9.1133
CODE PT DESCRIPTION AND MODELS o | SOSE ReT DESCRIPTION AND MODELS e
9.1133 DETAILS OF CARBURETOR NO.377736
(CARTER NO. WDO~531-8) 393890 Thermostat housing retainer (63-48) 2
2003-06~2103-06~26 393893 Pump plunger and rod assembly (€£4-59S) . . 1
393802 Body flange & switch assembly (1-378S) . . 1 393896 Metering rod - standard (75-538) . . . . . 2
393804 Throttle valve (1-101) . . . . . . . . . . 2 393984 Metering rod - one size lean (75-539) 2
393808 Throttle shaft & lever assembly (3-4458) . 1 393985 Metering rod - two size lean.(75-540) 2
393812 Ailr horn & climatic control assembly 392902 Flange stud lockwasher (86-12) « . . . . . 4
(6~370S) &+ v v v v ¢ ¢ o o o s eoose 1 393903 Body flange lockwasher (86-17) . . . . . . 1
392814 Air horn & pump jet assembly (6-381S) . . 1 393904 Terminal lockwasher (86-37) . . .. ... 2
393817 Choker valve (7-123) . . ¢« v . ¢« ¢« & ¢ « « 1 392905 Clamp screw {101-10) . « - . & & & o« « o 1
393819 Low speed jet assembly (11-1638) . .. . . 2 3939066 Coil housing attaching screw (101—26) 2
393821 Body flange rivet plug (11B-26) . . . . . 2 393908 Choker shaft attaching screw (101-65) 1
293822 Pump discharge rivet plug (11B-41) . . . . 1 393909 Throttle centering screw (101-69) 1
393824 Rivet plug (11B-79). . « v ¢« ¢« ¢ v v o« « & 5 293910 Fast idle arm attaching screw (101-70) . . 1
393825 Idle port rivet plug (11B-108) . . . . . . 2 393912 Throttle shaft arm attaching screw (101-74) 1
392828 Nozzle passage plug (11B-126) . . . . . . 2 393915 Fast idle adjustment screw (101-84) 1
393830 Rivet plug (11B-134) . . . . . e e e e 0. 2 392916 Switch terminal screw (101-109) . . . . . 2
393831 Nozzle retainer plug (11B-141) . . . . . . 2 393917 Terminal cap attaching screw (101-112) . . 1
293832 By-pass bleeder -screw plug (11B-1%9) . . 2 393918 Throttle lever adjustment screw (101-121). 1
293835 Nozzle (12-259). « v v ¢ v ¢ o v o s o o 0 2 393919 Body flange attaching screw (101-124) 1
393838 Choker trip lever (14-249) . . . . . . . . 1 393920 Throttle valve attaching screw (101-126) . 1
393837 Choker piston lsver, link & shaft assembly 393921 Air horn attaching screw - special (101-128)1
(14-2258) . & v v s s s o s & | 392925 Bowl cover screw & washer assembly
293840 Strainer nut & gasket assembly (15—558). .1 (101-1483) . . . + ¢ v v o e . . P
393841 Pump check needle (17-50) . . . . . . . . 1 393924 Body flange screw & washer assembly
393842 Needle seat gasket (20-22) . . . . . . . . 1 (101-1498) . « + v v & v o v . . 3
393844 Bowl strainer gasket (20-35) . . . . . . . 1 393927 Air horn screw & washer assembly (101 1503) 2
392845 Nozzle gasket (upper) (20-45) . . . .. . 2 393929 Flange stud aut (1054-117 . . . .. ... 4
393846 Metering rod jet gasket (20-54) . . .. . 2 393930 Anti-percolator arm & screw assembly
393847 Idle passage g‘sk.t (20_55) A . M." 3 {111-285) . & & ¢ v 4 ¢ v e e e e e e 1
793849 Float & lever assembly (21-64S) . . . . . 1 393983 Throttle shaft arm (114-35) . . . . . .. 1
393851 Float lever pin (24-24) . . . . . « . . . 1 392935 Throttle connector rod (115-57) . . . . . 1
393853 MNeedle & seat assembly (25-985) . . . . . 1 393936 Pump check ball (116-13) . . . . . . . .. 1
393854 Bowl cover strainer gauze (30-14) . . . . 1 393937 Switch ball (116-19) .. . . . . . . . . .. 1
293855 Piston housing strainer (30-23) . . ... 1 393938 Pump arm link (117-58) . . . . . BN 1
393856 Pump strainer (30-34) . . . . . . ... . 1 393942 Dust cover (118-33) . .. . . . . . . e 1
393857 Switch strainer (30-36) .+ . . v v v 0 0 o 1 393945 Metering rod jet assembly (120-139S) . . . 2
392859 Idle adjustment screw (30A-41) . . . . . . 2 293947 Body flange gasket (121-43) . . . . . . . 1
393860 Choke valve attaching screw {39-10) . . . 2 293949 Air horn gasket (121-61) . . . . . . . 1
393862 Switch plunger (49-128) . . . . . . .1 392951 DBowl cover gasket (121-63) . . . . . . . . 1
393863 Anti-percolator valve plug assembly (49A— 393952 Coil housing gasket (121-74) . . . . . . . 1
188) v v v v v v e e e e e e e e e 2 393954 Metering rod disk (129-12) . . . . . . .. 2
393864 Fast idle arm, pin & screw assembly (53A- 393955 Choker shaft washer (136-34) . . . . . . . 1
127S) v v v e e e e . s . R | 393957 Throttle shaft washer (136-38) . . . . . . 1
393866 Pump operating lever & counterlhnft 393958 Return spring washer (136-53) . . . ... 1
assembly (534-1645) . « v v v o v v . . 1 393960 Bowl cover & strainer assembly (146-108S). 1
< 393869 Pump arm & collar assembly (53A-180S) . . 1 393961 Choke piston pin (150-62) . . . . . ... 1
393870 Adjustment screw lock spring (61-57) . . . 2 393962 Metering rod pin (150-81) . . .. .. .. 1
393872 Metering rod spring (61-120) « . « « « . . 1 393964 Pin spring (150A-10) . « « + « v & « « « . 4
393873 Connector link spring (61-123) . . . . . .1 393965 Countershaft pin spring (150A-14) . . . . 1
293874 Connector rod spring (61-128) . . ... . 1 393966 Switch contact spring shim (,018) (153-11} 1
393875 Fast idle arm spring (61-142) . . . . . . 1 393967 Switch contact spring shim {.006) (153-12) 1
393876 Plunger spring (61-143) . . . . . . .. . 1 392968 Choke piston (160-35) . . . . . . e e 1
393878 Pump spring (61-171) . . . . . . « o . . . 1 393969 Vacuum piston & link assembly (160—)83) 1
393880 Switch contact spring {61-194) . . . . . . 1 393972 Thermostatic coil & housing assembly
393882 Vacuum piston spring (61-199) . . . . . . 1 (170M64S) . . . v v ¢ v v e e e e e 1
393883 Switch return spring (61-209) . . . . . . 1 393973 Terminal cap hold-down clip (172—12) . 1
393884 Pump arm spring (61-212) . . . . . . . . . 1 393975 Cable clip (172-18) . . . . A |
393886 Fast idle cam spring (61-229) . . . ... 1 393978 Fast idle cam assembly (181- 1103) 1
393887 Spring retainer (63-35) . . .. .. ... 1 393976 Switch guide block (181-87) . . . . . . . 1
393888 Switch strainer retainer ring (63-43) 1 393980 Terminal cap assembly (184-208) . . . . . 1
393669 Ball retainer ring (63-45) . . . . . ... 1 393981 Carter starter switch wunit (192-110) . . . 1




eoci'e

19€I'6

29€II'6 P = .
9GEII'6\ 29¢II'6 bocié
hmn__.m—

Goel'e

9¢i'6

89¢ll'6

alcll'e bocle- o¢l'e

CARBURETOR CONTROL - 2000-10-2100-30



29¢ll'6

99¢lle

eleie”

Lel'6

IG69I'C

9G669I1'e

Gel'é

CARBURETOR CONTROL (WITH ELECTROMATIC CLUTCH) - 2000-10




9.11384—9.11368 FUEL 9.11354—-9.113¢8
e PaST DESCRIPTION AND MODELS JER | GODE pART DESCRIPTION AND MODELS o
CARBURETOR CONTROL CARBURETOR CONTROL—Continved
9.11354  LINKAGE XIT - CARBURETOR THROTTLE CONTROL 49.11363 PIN - ACCELERATOR PEDAL PUSH ROD LEVER
384075 2000-10-2100-30 . . . « . . . b e e 1 373109 1951 « . ¢ v 4 e 4w . 1
384077 2001-11-2101-11 . . . . . . . PRV 1 279296 2000-01-03-06-10-11-2100- 01 0_’7—06—11 26—30 1
384079 2003-06-2103-06-26 . « « . . . & e 1 373202 Washer, 1951-2000-01-03-06-10-11-2100-01-
382767 used with Electromatic Clutch, 2000 10 R | 03-06-11-26-30 . . . . . . . e e e 2
382769 used with Electromatic Clutch, 2001-11 . . 1 4260 Cotter pin 1/16 x 1/2 (50.240) 1951-2000-
382775 used with Electromatic Clutch, 200306 . . 1 01-03-06-10-11-2100-01-03-06-11-26-30. 1
9.11355 PEDAL - ACCELERATOR 9.11364 ROD - ACCELERATOR PEDAL PUSH ROD LEVER TO
362838 1951-2000-01-03-06-10-11-2100-01-03-06-11- n ~ RELAY LEVER
26030 4 v e e e e e e e e v 5o B 373078 1951- 2000-01-03—06—10-11—2100-01—03—06—11—
S 2630 . v e e e e e e . 1
9.11356 BRACKET ~ ACCELERATOR PEDAL HINGE 378780 long, used with Electromatic Clutch 1951—
362356 1951—2000—01—0}06—10—11—2100—01—03—06—11- 2000-01-10-11 . . . v ¢ o 0 v 0 e e . s 1
26-30 0 v v e e e e e s P | 3730:55 short, used with Electromatic Clutch, 1951-
6588 Screw 1/4-28 x 1/2 rnd. hd. (50 000) 2000-01-10-11 . . ¢ ¢ v 4 e e e e e 1
1951-2000-01-03-06-10-11-2100-01-03-06- 373114 long, used with overdrive, 1951-2000-01-03-
11-26-30 « v v v 6 f e e v e e e e s 2 3 06-10-11-2100-01-03-06-11-26 . . . . . . 1
5502 Lockwasher 1/4 (50.220) 1951-2000-01-03- 373085 short, used with overdrive, 1951-2000-01-03-
06-10-11-2100-01-03-06-11-26-30 . . . 2 06-10-11-2100-01-03-06-11-26 . . . . . . 1
7004 Nut 1/4-28, 1951- 2000 01-03-06-10-11-2100- 389939 .used with Electromatic Clutch, 2100-01-11. 1
01-03-06-11-26-30 . « v . v v o s o o 2 367312 Turnbuckle, used with Electromatic Clutch,
1951-2000-01-10-11 « . . . . . . . . . 1
9.11357 " PIN - ACCELERATOR PEDAL HINGE 7003 Rut #10-32, RH thread, long rod, used with
338323 1951-2000-01-03-06-10-11-2100-01-03-06-11- \ Electromatic Clutch, 1951-2000-01-10-11 1
26030 0 h e e e e e e e e e e e e A1 367303 Nut #10-32 LH thread
short rod, used with overdrive, 1951-
9.11358 RETAINING RING - ACCELERATOR PEDAL HINGE 2000-01-03-06-10-11-2100-01-03-06-11-
PIN 26 v v v e e e e e e e e e 1
225490 1951-2000-01-03-06-10-11-2100-01-03-06-11- short rod, used with Electromahc Clutch,
2630 . . e e e e e e e e e e e Sl C 1951-2000-01-10-11 . . . . . . . . . 1
3906  Washer 3/16 (50.200) 1951-2000-01-03-06-
9.11359 ROD - ACCELERATOR PEDAL PUSH 10-11-2100-01-03-06-11-26-30 . . . . . 1
371768 1951-2000-01-03-06-10-11-2100-01-03-06-11- 4280 Cotter pin 1/16 x 1/2 (50.240) 1951-2000-
26030 . . . 0 e e 1 01-03-06-10-11-2100-01-03-06-11-26-30. 1
2907 Washer 1/4 (50.200) 1951-2000 Ol 05—06— 3328753 Clevis clip, 1_951—2000—01-05-06—10—11—
10-11-2100-01-03-06-11-26-30 . . . . . 1 2100-01-03-06-11-26-30 . . . « « « « . 1
194732 Soring washer 1/4 (50.242) 1951-2000-01- o8
03-06-10-11-2100-01-03-06-11-26-30 . . 1 9.11366 SPRING - ACCELERATOR PEDAL RETRACTING
4280 Cotter pin 1/16 x 1/2 (50.240) 1951-2000- 371454 1951-2000-01-03-06-10-11-2100- 01-03-06-11-
01-03-06-10-11-2100-01-03-06-11-26-30. 1 26-30 . .. .. o SHERE . . . . . s . s 1
9.11361 LEVER - ACCELERATOR PEDAL PUSH ROD 9.11367 WEATHER SEAL - ACCELERATOR PUSH ROD
371998 1951-2000-01-03-06-10-11-2100-01-03-06-11- 328580 1951—2000-01-03—06—10—11-2100—0f—03—06—11—
26030 L e e e v e e e e e e e s 1 2630 . .. .. e e e e e e T §
4 9.11362 BRACKET - ACCELERATOR PEDAL PUSH ROD LEVER 4911368 ROD - ACCELERATOR RELAY LEVER TO CARBURETOR
373014 1951 . v v vk v v e e e e e e e e e s 1 THROTTLE BELL CRANK
379297 2000-01-03-06-10-11-2100-01-03-06-11-26-30 1 373106 long, 2000-10-2100-30 . . . . . . . . . . 1
6507 Screw 1/4-28 x 9/16 conical point (50.000) 37%085 short, 2000-10-2100-30 . . . . . . + « . . 1
1951-2000-01-03-06-10-11-2100-01-03-06- 338753 Clevis clip, right, 2000-10-2100-30 . . 1
11-26-30 &« v v v v e e e e e e e e e 2 338752 Clevis clip, left, 2000-10-2100-30 . . . 1
5447 Lockwasher 1/4 external (50.230) 1951- 367312 Turnbuckle, 200-10-2100-30 . . . . . . 1
2000-01-03-06-10-11-2100-01-03-06-11~ 367303 Nut #10-32, LH thread, 2000-10-2100-3% . 1
26030 . e e e e e e e e e e e e e 2 7003 Nut #10-32, {%0.100) 2000-10-2100-30 . 1




2otlle
gocile

99¢II'6 19¢€iI'6

T

—

9G¢ll'e
svlu

votile

— \ Loglie
; \
LSSI6 R, " 65¢i6

e

)
Sseile __,_

“Q
I’

ILEI6

2.c'e

CARBURETOR COMTROL - 1951-2001-11-210i-11




99¢11'6

9G¢ell6
LSEI6

, \%m__.m

_-L9¢€I1I'6

CARBURETOR COMTROL (WITH ELECTROMATIC CLUTCH) - 1961-2001-11




9.13370-0.1383 FUEL 9.11370—9.1363
- -
i DESCRIPTION AND MODELS c':.n y il DESCRIPTION AND MODELS e
CARBURITOR CONTROL--Continved CARBURETOR CONTROL—Continued
9.11370 IOD ASSEMBLY - ACCELERATOR RELAY LEVER TO 49,135 ROD - CARBURETOR THROTTLE OPERATING
CARBURETOR THROTTLE OPERATING LEVER 367283 1951 ¢ v v 40 6 0 b e e w e s N 1
395108 used with Electromatic Cluteh, 210 . . . 1 367313 long, 2000- 10—Z00—30 .......... 1
389923 used with Electromatic Clutch, 2101-11 . . 1 373085 short, 2000-10-2100~30 . . « . . . . . . . 1
395101 used with- Electromstic Clutch, 2103-06-26. 1 3768638 2001-11-2101-11 . . . ¢ v ¢ 4 4 0 b . e 1
338753 Clevis clip, 2100-01-03-06-11-26 . . . « 1 378142 2003-06-2103-06-26 . . . . . . . . . . . . 1
3907 Washer 1/4, rod end pin (50.200) 367283 used with Blectromatic Clutch, 2001-11-2101-
200-01-03-06-11-26 . . . . .. 1 1
4280  Cetter pin 1/16 x 1/2, rod end pin (50 240) 367312  Turnbuckle, 2000-10-2100-30 . . . . . . 1
21.(!)-_-01-03-0,6-11- o« ¥ &G aE LEEVTd 367303 Nut #10-32, LH thd., 2000-10-2100-3%0 . . 1
367303  Wut #10-32, rod end, 2100-01-03-06-11-26 1 7003  Nut #10-32 {50.100} 1951-2000-03-06-10-
_ _ i ‘ 2100-03-06-11-26-30 . . . . . . . . . 1
9.11371° ROD - ACCELERATOR RELAY LEVER TO CARBURETOR 7513 Yoke end 3/16 adj. (50.56") 1951-2003-06-
-THROTTLE OPERATING LEVER (LEFT) 2103-06-26 . v . . . vk e e e e e e 1
373086 long, 1951-2001-11-2101-11 . . o« o &+ « 1 used with Electromatic Clutch, 2101-11 1
377675 long, 2003-06-2103-06-26 . . . . . ¢ wiwe @l 7523  Pin 3/16, yoke end, (50.555) 1951-2003-
373026 long, used with Electromatic Clutch, 2000. 1 06-2103-06-26 . . .. .. .. .. .. 1
373072 long, used with Electromatic Clutch, 1951- used with Electromatic Clutch, 2101-11 1
201-11 .+ v 4 o aeens TEeY e’ 3906  Washer 3/16 (50.200) 1951-2001-03-06-11-
3768118 long, used with !‘.lectromuc Clutch with 2100-03-06-11-26 . . . . . . . . . . . 2
overdrive, 2001-11 . o 5 RE AP i AT o R used with Electromatic Clutch, 2101-03
373160 long, used with Blectromt.i_c Clutch with 06-11-26 « v v v v v v e e e 1
. overdrive, 1951 . . . . . . viv o v 0w 1 4280 Cotter pin 1/16 x 1/2 (50.240) 1951-2001-
‘" 378124 1long, used with Electromatic Clutch with 03-06-11-2101-03-06-11-26 . . . . . - 2
overdrive, 2000-10 . . . . . . 1 used with Electromatic Clutch, 2101 03-
373085 short, 1951-2001—05-06—2101—03—06—11 26 R | 06-11-26 . v v v v v v e e e 1
373034 short, used with Electromatic Cluteh, 1991~ 190192 Soring washer #10 (50.242) 2001-11-2101-
2000-01-03-06 '« . v s « o ¢ ¢« s ¢ o o o 1 1L . 5 0 o % 0w ¢ @ % e & 5 % 2
3906  Waaher 3/16 (%0.200) 1951 2001-03-06-11- 2003-06-2103-06-26 . . . . . 44 o0 w0 1
20306-26 ¢ + o« s 00000 s e e 1 used with Electromatic Clutch, 2101-03-
. used with Electromatic Clutch, 1951- _ OB13-96 & o i i e s s Fod v 1
2000-01-0%06-10-11 . . . . . . . . 2 338752 Clevis clip, bell crank end, 2000-10-2100-
4280  Gotter pin 1/16 x 1/2 (50.240) 1951-2001- 0 c e e e e e e e e e e e s 1
03-06-11-2103-06-26 -« . . « « & . . 1 338753 Clevis clip, carburetor end, 2000-10-2100-
used with Electromatic Clutch; 1951- 0. 0 00 s e e e 1
2000-01-03-06-11 . . . . . .. . .. 2
367303  Wut #10-32, LH thd., 1951-2001-03-06-11- 9.136 BELL CRANK - CARBURETOR THROTTLE OPERATING
21030626 « v ¢ ¢ v e e b e e e e 1 373004 lower, 2000-10-2100-30 . . . « v « & « « 1
7003 Wut #10-32 (50.100) 1951- zoo1 03-06-11- 367286 upper, 2000-10-2100-30 . . . . . . . . . . 1
20030626 . v v v e v b e e e 1 used with Electromatic Clutch, 2100 . . . 1
338752 Clevis clio, 1951—2)01 03—06—11—2103—06— 373288 Pin, upper bell crank, 2000-10-2100-30 . 1
26 4 e e e e e e e e e e e e e e e 1 4280 Cotter pin 1/16 x 1/2 (50.240) 2000-10-
367312 Turnbuckle, 1951-2001-03-06-2103-06-26 . 1 200-30 . ..o Lo e 2
3907 Washer 1/4, lower bell crank, (50.200)
4 9.41372  SRAFT AND BRACKET ASSEMBLY - ACCELERATOR 2000-10-2100-30 . . . . . v 4 4w 4o 1
RELAY LEVERS 194732 Soring washer, lower bell crank, (50.242)
371956 1951-2000-01-03-06-10-11-2100-01-03-06-11~ 2000-10-2100-30 . . . . o .00 1
2630 . e e e e e e e e e e 1
389916 2126 « v v v v v e e e i e e e e e e e 1 9.1363  BELL CRANK AND BRACKET ASSEMBLY -
378976  used with Electromatic Clutch, 1951-2000- CARBURETOR THROTTLE OPERATING
01-10-11-2100-01-11 . . . . . . . . . . 1 373286 2000-10-2100-30 . . . . . v 4 e 444 s 1
6612 Screw 1/4-20 x 1/2 (50.000) 1951-2000-01- 7758 Screw 3/8-16 x 5/8 hex. hd. (50.100)
.- 03-06-10-11-2100-01-03-06-11-26-30 . . 2 2000-10-2100-30 . . . . ... ... 2
5502 Lockwasher 1/4 (50.220) 1951-2000-01-03~ 6048 Lockwasher 3/8 internal (50.230) 2000-
: 06—10—11—2100-01-0}-06—11—26—3) v e . 2 10-2100-30 .« .« . . 00 0o e s 2



29¢ile
) e€oclile
99¢i1'6 - I19¢II'6
\A .
5 — Y9¢ell'6

9SEIr6, ,
LSSN6\gal

\ Bn__.m,ﬂw

3

-
-
~—

6SEIl'e
128106

3 {

nmn__.w

144N

cltlle SibIe

CARBURETOR CONTROL = 2003-06-2103~06-26




—

coci'e 19€1I'6
wwn__V\
9sENe, N eo€I'e
LSEII6, ~ 29¢i's

<~ B
)

~6SEIr bocile

SSEN's ILE1°6

1S691'¢
alLlle

6gl'e




9.1364—9.2017
FUEL _
CODE PART _ : 9.1384—9.2017
NO. NO. DESCRIPTION AND MODELS PER CODE PART
; CAR NO. No, DESCRIPTION AND MODELS PER
CAR
CARBURETOR CONTROL—Continved
o CARBURETOR CONTROL—Continved
e BR::::IT::Oo:ET::T::smm - CARBURE TOR 9.142  SHAFT - CARBURETOR THRG
6 BELL ' - HROTTLE
373084 2000-10-2100-30 . . . . . c?‘f‘_ ) 367280 1951-2001-11-2101-11 . . . .O?E?‘."f
573085 Stud, 2000-10-2100-30 | " ! ;gggg; 2003-06-2103-06-26 . e
e Pin (50.80%) 1951001, AERRERAN
330 06-11-26 . . . ..., ... 2i01-03- 1
344 Soring washer (50.242) 1951-2001-03-06.
. . _ 2001-0
9.1365 LINK - CARBURETOR TWROTTLE 0PERATING BeLL . 11-2101-03-06.11-26 . .\ ... e
405  Washer 5/16 (50.200) 1951-2001-03-06.11
373079 2000-10-2100-30 . . . ... ... ... 1 2101-03-06-11-26........3_..1.11
338752 Clevis clip, upper, 2000-10-2100-30 1 6228 Washer 5/16 (50.200) 2003-06-2103-06-26 1
338753 Clevis clip, lower, 2000-10-2100-30 , . 1 3874  Magher 5/16 (50.200) 1951-2001-11-2101-
iL- .
R = T TR 1
9.143  BRACKET - CARBURETOR THROTTLE OPER
9.137 sr:x:x-ag::am:on THROTTLE OPERATING BELL v SHAFT OPERATING
ACTING 367470 right, 1951-2001-11-2101-
373390 used with Electromatic Clutch, 2000-10 . . 1 367269 ri:m., 282;5?2;13;—?6?;611 ....... i
395259 used with Electromatic Clutch, 2101-11 . , 1 371781 left, 1951-2001-11-2101-11 . . . . . . . . 1
395350 used with Electromatic Clutch, 2103-06-26. 1 377689 left, 2003-06-2103-06-26 . . . . . . . . . 1
9. |3 ;.1;0 LEVER - CARBURETOR THROTTLE OPERATING SHAFT
‘ _ 18 right, 1951-2001-03-06-11-2101-03-06-11-26 1
9.139  SPRING - ‘
:é::‘nf::m‘m THROTTLE OPERATING R0O 5;37259 left, 1951-2001-11-2101-11 + + « o . + . . 1
. . 378380 left, 2003-06-2103-06-26 . . . . . . . . . 1
371026 usgd};;};almectromauc Clutch, 1951-2001- t 378145 left, used with Electromatic Clutch 2003-
7330 2o0-20-2100-30 €= AN CA} ‘ 06-2103-06-26 .« « v 2 v v u e e 1
300693 Pin (50.805) 2001—03—06—11—2101-03—06—
1BR6" o v s 6 s e o s e e s e 2
9.140  BRACKET - CARBURETOR THROTTLE OPERATING ROD FUEL PUMP
RETRACTING SPRING
371021 used with Electromatic Clutch, 1951-2001- 9.200  PUMP ASSEMBLY - FUEL
1. .... LT 1 364678 2000-10-2100-30 . . . . . . . e 1
377558 used wlth EleCtromtic Clutch, mo}_o& 34&92 1951-2001-11—2101-11 ........... 1
2101-03-06-11-26 . 378161 2003-06-2103-06-26 « « « « « « + .+ 9« . . . 1
""" e 6658 Connection, gasoline outlet,
1951-2000-01-10-11-2100-01-11-30 . .. 1
6657 Connection, gasoline outlet,
9.1415  SHAFT AND BRACKET ASSEMBLY - CARBURETOR 2003-06-2103-06-26 . ¢, + .+ 4 . o . . 1
THROTTLE OPERATING 324791  Screw 3/8-16 x 1-3/4 (50.003) 1951-2000-
373366 1951-2001-11-2101-11 « + ¢« & 4 . . R | 01-03-06-10-11-2100-01-03-06-11-26-30. 2
378234 2003-06-2103-06-26 « « + + « o o 4 0 ob s 1 6781  Washer 3/8 (50.200) 1951-2000-01-03-06-
367331 used with Electromatic Clutch, 1951-2001- 10-11-2100-01-03-06-11-26-30 . . . . . 1
B1-2101-11 « @« o o v v v e e e e e 1 120813  Lockwire, 11" long, 1951-2000-01-03-06-
378146 left, used with Electromatic Clutch, 2003- 10-11-2100-01-03-06-11-26-30 . . . . . 1
06-2103-06-26 « o « + + v o 0 00 b o 1
7758  Screw 3/8-16 x 5/8 (50.100) 1951-2001- 9.2001  REPAIR KIT
11-2001-11 « o v v v v v e e e e 2 351072 2000-10-2100-30. « & « 4 o v o0 0 4 e 0 1
7767  Screw 1/4-20 x 5/8 (50.100) 2001-03-06- 351074 1951-2001-03-06-11- 2101-05-06—11 %6 ... 1
11-2101-03-06-11-26 .+ + « .« . . Ce. 2 oo i IR
' Lockwash /8 internal (50.220) 1951- . SHING -
08 0203231222501-11 e 2 324791 1951-2000-01-03-06-10-11-2100-01-03-06-11-
5502  Lockwasher 1/4 (50.220) 2001- 03—06—11- 2678 Gocgite VEE M s 1 e n e e 2
20105061126 - - - 1 - os & 21 02017 cLoow - asoLine e
s 1/4 x 3/32 thick, 1951-2001-03-0 .
7 pge;m 03-06-11-26 « « o + o o+ i+ 2 327638 1951-2000-01-10-11-2100-01-11- 0... .. 1




FUEL 9.203—9.406
CODE PART v | cooe rarr PER
'_‘°- NO. DESCRIPTION AND MODELS CAR NO. NO. DESCRIPTION AND MODELS CAR
FUEL PUMP—Continued TANK —Continved
9.203 GASKET 9.308 TEE BOLT - SUPPORT
327807 1951-2000-01-03-06-10-11-2100-01-03-06-11~ 300997 1951—2000—01-03—06—10-11—2100—01.—_03—06-11—
26030 4 e e e s e e e e e e e e e e e 1 26030 0 . e e e e e e e e, 2
5506 Lockwasher 3/8 (50.220) . .. .. ... 2
9.2035 SHIELD ASSEMBLY - HEAT 7006 Nut 3/8-24 (50.100) . . . . . . . . .. 2
364640 1951 . . . v it e e e e ke e e e e 1
;g;gzg ggg?ig-gg‘;'ﬁ ------------- 1 9.309  LINER - GASOLINE TANK TO FRAME
-11-2101-11 . . L L 26755 1951-2000-01-03-06-10-11-2100-01-03- -
364641 2003-06-2103-06-26 . . . . . . . .. . . . p | T 195 2000-01-05-06-10-11-2100-01 A
9.2036  BRACKET - HEAT SHIELD LOWER i
364643 1951-2000-01-03-06-10-11-2100-01-03-06-11~ - TUBING
2630 .. e e s we oo 11 9400 TUBE ASSEMBLY = GASOLINE MAIN
7146 Screw ¥10-32 x 1/4, lower bracket, T73514 1951 « v v v v e en e e e e 1
(50.004) 1951-2000-01-03-06-10-11- 373825 2000-10-2100-30 . . .+ . 4 . e e v .. . 1
2100-01-03-06-11-26-30 + . . . . . . . 2 373823 2001-11-2101-11 .+ « .+ « v v . v v . 1
5500 Lockwasher #10 (50.220) 1951-2000-01-03- 373824 2003-06-2103-06 . . . . . v 4 v . v . . . 1
06-10-11-2100-01-03-06-11-26-30 . . . 2 387996 2126 . . v v h e e e e e e e e e e e e 1
6658 Connector, 5/16 flared tube (50.725)
9.205 WASHER - INSULATING 1951-2000-01-03~06-10-11-2100-01-03-
324772 1951-2000-01-03-06-10-11-2100-01-03-06-11~ 06-11-26-30 + v v v v e e e e e e 1
26-30 . .0 e e e e 2 304711  Screw 5/16-18 x 9/16 hex. hd., washer
i type, frame connection, 1951-2000-01-
9.209 TUBE ASSEMBLY - FUEL PUMP TO CARBURETOR 03-06-10-11-2100-01-03-06-11-26-30 . . 1
378153 2000-10-2100-30 . . ot v o o s s wwe o1 300614  Mut, 5/16 flared tube (50.725) 1951-2000-
364664 1951-2001-11-2101-11 ¢ 4 & & v o0 o 0 o« 1 01-03-06-10-11-2100-01-03-06-11-26-30. 1
378408 2003-06-2103-06-26 « 5% ¢ & o 0 6 0 s o0 . 1
300614  Nut 5/16 weatherhead (50.725) 1951-2000- 9.4005  CLIP - TUBE
01-03-06-10-11-2100-01-03-06-11-26-30. 2 320547 1951-2000-01-03-06-10-11-2100-01-03-06-11-
W T 7
320047 2126 . . . v i v e e e e e e e e e e 6
\ TANK 327512 to frame, 1951-2000-01-03-06-10-11-2100-01-
Note: For gas tank gauge, refer to 03-06-11-26-30 . . . . ... 1
Code 4.0600 thru 4.06021 320294 to front channel, 1951-2000-01-10-11-2100- -
. 01-11-30 . & ¢ v v v e e e e e e e e 1
9.300 TANK ASSEMBLY » GASOLINE 379120 to engine stabilizer support, 2003-06-2103-
373579 1951-2000-01-10-11-2100-01-11-3%0 . . . . . 1 06-26 « o o o e e e 1
373580 2003-06-2103-06 & v v v v 4 vh 0 e e o0 1 304711 Screw 5/16-18 x 9/16 hex. hd., washer
387751 2126 . v . e i e e e e e e e e e e e e 1 type, frame clip, 1951-2000-01-03-06-
4564 Drain plug 1/4-18 (50.720) 1951-2000-01- 10-11-2100-01-03-06-11-26-30 . . . . . 1
03-06-10-11-2100-01-03-06-11-26-30 . . 1
' 9.4006  COMNECTION - TUBE FRAME
9.302 CAP ASSEMBLY - INLET 373502 1951-2000-10-2100-30 . « & « & + 4 v 4 . . 1
358055 1951-2000-01-03-06-10-11-2100-01-03-06-11- 378901 2001-11-2101-11 & « & o v o v v v v o v s 1
26-30 Lo e 1 379006 2003-06-2103-06-26 - « o « « v o+ o 0 . 1
371131 1951-2000-01-03-06-10-11-2100-01-03-06-11- 367197 1951-2000-01-03-06-10-11-2100-01-03-06-11-
26—30 ................. 1 26_50 ................. 1
9.306 STRAP AND ANTI-SQUEAK ASSEMBLY - SUPPORT
373471 1951-2000-01-10-11-2100-01-11-30 . . . . . 2
371153 2003-06-2103-06 . v « v v v 4 v e v 0w . 2
9.307 ANTI-SQUEAK - SUPPORT STRAP -
303347 1951-2000-01-10-11-2100-01-11-20 . . , . . 2
373362 2003-06-2103-06-26 + + ¢ « 4 4 e 0 v . o . 2






